Py ANEL D

26/@%@ ilsbion 14 574
//; égéﬁﬂ}izwﬁ% €f§=nnﬁ‘f”“ﬁ

State of Wisconsin \ DEPARTMENT OF NATURAL RESOURCES
L, P. Voigt

Secretary

BOX 450
MADISON, WISCONSIN 53701

IN REPLY REFER TO:

STATE OF WISCONSIN )

DEPARTMENT OF NATURAL RESOURCES )

TO ALL TO WHOM THESE PRESENTS SHALL COME, GREETINGS:

I, L. P. Voigt, Secretary of the Department of Natural Resources, and
custodian of the official records of said Department, do hereby certify that
the annexed copy of Natural Resources Board Order No. W-27-Th was duly
approved and adopted by this Department on July 19, 1974k, I further certify
that said copy has been compared by me with the original on file in this
Department and that the same is a true copy thereof, and of the whole of
[...]
cold weather. (Note: Where it can be demonstrated that freezing is not a problem and

efficiencies are maintained at a high level during all weather conditions, the department

may waive this requirement. Other means to prevent freezing and improve efficiency will

also be considered by the department on their individual merits.)

(b) Ventilation of covered filters. Adequate ventilation shall be provided to maintain
the filter in an aerobic state at all times. (Note: Mechanical power ventilation at all

installations is recommended,)

Special Features.

(a) Flooding. (Note: It is recommended that filter structures be so designed so that
they may be flooded.)

(b) Seals. Mercury seals shall not be used on trickling filter distributors.



U

(¢) Maintenance. A11 distribution devices, underdrains, channels and pipes shall be

installed so that they may be properly maintained, flushed or drained.

(d) Flow measurement. Devices shall be provided to permit measurement of flow to the

filter, including the amount of necirculated flow.

NR 110.20 Biological Treatment: Activated Sludge.

(1) Applicability. (Mote: The activated sludge process, and its various modifications, may

be used where sewage is amenable to biological treatment.)

(2) Process Selection. ATl designs shall provide for flexibility in operation. (Note: Choice

of the activated sludge process most applicable will be influenced by the proposed plant size,

type of waste to be treated, and degree and consistency of treatment required.)

(3) Winter Protection. Measures shall be taken to insure against freezing.

(4) Pretreatment. Where primary settling tanks are not used, effective removal of grit, ‘
debris, excessive 01l or grease, and comminution of solids shall be accomplished prior to the

activated sludge process.

(5) Settling Tanks. The following requirements are in addition to those set forth in

NR 110,18:

(a) By-pass. When a primary settling tank is used, piping shall be provided to allow raw
sewage to be discharged directly to the aeration tanks following pretreatment. When a
primary settling tank is not used, piping shall be provided to allow raw sewage to be

discharged to the final settling tanks .to permit a minimum of primary treatment and effluent

disinfection.

(b) Final settling tanks.




0

1. Iwlets, sludge collection and sludge withdrawal facilities shall be designed as

1o mirimize density currents and assure rapid return of sludge to the aeration tanks.

2. ftwltiple units capable of independent operation shall be provided in all plants
where design flows exceed 500,000 gallons per day, unless other provision is made

to assure continuity of treatment.

3. Effective baffling and mechanical scum removal equipment shall be provided for

all final settling tanks.

4, (Note: The department recommends that the following design parameters be
observed in the design of final settling tanks for the following activated sludge

processes, except that due consideration be given to the flow duration and the solids

loading rate. .
Average Surface
Average Design Detention Settling Rates
Type of Process . Flow, MGD Time-Hours (gal/day/sq.Tt.)
Conventional or Step to 0.5 3.0 600 ‘
Aeration 0.5 to 1.5 . 2.5 600
1.5 up 2.0 600
Contact Stabilization  to 0.5 3.6 500
0.5 to 1.5 3.0 600
1.5 up ' 2.5 600
Extended Aeration to 0.05 4.0 _ 300
0.05 to 0.15 3.6 300
0.15 up . 3.0 400
Comp]ete.mix ~to 0.5 3.5 ,400
0.5 to 1.5 3.0 500

1.5up . 3.0 500)



42

(6} Aeration Tanks.

“{a} General. The size of the aeration tank for any particular adaptation of the process
shall be based on such factors as the.size of the plant, degree of treatment desived, mixed
Tiquor suspended solids concentration, BOD loading, and mixed liquor solids to BOD loading
ratio. Cacluations shall be submitted to justify the basis of design of the aeration

tank capacity. Pilot plant studies may be considered as a basis for justification of the
design of the system. When such calculations are not submitted to justify the capacity

of the aeration tank, the minimum tank capacities set forth in paragraph (b) shall be required

for the various modifications of the activated sludge process.

(b) Aeration tank capacities and permissible Toadings.

Average : Average
_ Aeration Aerator Loading
Average Design Retention Lb. BODg/1,000
Type of Process Flow, MGD Period-Hours cubic feet
Conventional or Step o to 1.5 7.5 30
Aevation 1.5 up 6.0 40
Contact Stabilization ‘ t0 1.5 3.0 {in contact 30
zone)
1.5 up .2.0 (in contact 40
‘ zone)
Extended Aeration Al1 24 12.5
Complete mix to 1.5 6. - 40
1.5 up 4.5 50

: (the: Contact Zone = 30-35% of total aeration tank volumes. Balance is in the
reaeration zone.)

(7) Arrangement of Aeration Tanks.

(a) General. The dimensions of each independent mixed 11duor aeration tank or return
sludge reaeration tank shall be such as to maintain effective mixing and utilization of
air, For very small tanks or tanks with special configuration, the shape of the tank
and the installation of aeration equipment shall provide for positive control of short-
_circuiting through the tank. (Note: The department recommends that 1iquid depths be not

Tess than 10 feet nor more than 15 feet except in special design cases.)

" (b) Number of units. Duplicate units shall be provided where the design flow exceeds

500,000 gallons per day.



43

(c) ‘In1ets and outlets.

1. Controls. Inlets and outlets for' each aeration tank unit shall be equipped with
valves, gétes, stop plates, weirs, or other devices to permit controlling the flow
to any unit and to maintain resonably constant Tiquid level. The hydraulic
pfoperties of the system shall permit the maximum instantaneous hydraulic Toad to be

carried with any single aeration tank unit out of service.

2. Conduits. Channels and pipes carrying 1iqu%ds with solids in ‘suspension shall
be designed to maintain se1fn01ean§ing velocities or shall be agitated to keep such

solids in suspension at all rates of flow within the design Timits.

(d) Measuring devices. Devices shall be installed for measuring and displaying flow
rates of raw sewage or primary effluent, return sludge, and air to each tank unit. For
plants designed for sewage flows of 1.5 mgd or more, these devices must totalize and
record, as well as indicate, flows, MWhere the design provides for all return sludge to
be mixed with the raw sewage or primary effluent at one location, then the mixed 1iquor

flow rate to each aeration unit shall be measured.
(e) Freeboard. A1l aeration tanks shall have a freeboard of not less than 18 inches.

Aeration Equipment.

{a) General. Aeration equipment shall be capable of maintaining a minimum of 2.0 mg/1
of dissolved oxygen in the mixed liquor at all times and of providing thorough mixing of

the mixed liquor.

(b) Diffused air systems.

1. Diffused air systems shall provide a minimum of 1,500 cubic feet of air per
pound of BODS applied to the aeration tank for all processes except extended aeration.
For extended aeration, a minimum of 2,000 cubic feet of air per pound of BODg shall

be provided. In any case, the requirements of NR 110.20(8)(@) shall be met.



44

2. Imaddition to the requirements of NR 110.20(8)(b)(1), the diffused air system
_shall provide such additional quantities of air as are required for channels, pumps

or other air-use demands.

3. The blowers shall be provided in multiple units, adequately housed and so
arranged and with such capacities as to meet the maximum air demand with the single
largest unit out of service. The design shall also provide the capability of varying
the volume of air deliverad in proport{on to the Toad demand of the plant.

4, The air diffusion piping and diffuser system shall be capable of delivering
ZOO_percent of the normal air requirements. The spacing of diffusers shall be in
accordance with the oxygenation requirements through the length of the channel or
tank. The arrangement of diffusers shall permit their removal for inspection,
maintenance and replacement without dewatering the tank and without shutting off fhe
air supply to other diffusers in the tank., (Note: In large systems, the department
may waive the requirement of removable diffusers provided the efficiency of the

system can be maintained with one unit out of service.)

. . 4
(c) HMechanical aeration systems.

1. A mininum of 1.0 pound of oxygen per pound of BODg applied to the aeration tank
shall be provided. (Note: A transfer rate of 2.0 pounds of oxygen per horsepower
hour will be allowed. Higher transfer rates may be approved where adequate test

data is provided.)

2. Multiple mechanical aeration units shall be designed and located so as to meet
the maximum air demand with the largest unit out of service. Spare equipment shall
be provided at the treatment plant so that any unit can be returned to service with

a minimum amount of down time.

(d) Pure oxygen. Where pure oxygen is proposed, supporting data from pilot plant
installations or similar full-scale installations shall be submitted to justify the
proposed aerator loading rate and the amount and type of aeration capacity and equipment

proposed.



45

(9) Return Sludge Equipment.

(a) Return sludge rate. The rate of sludge return expressed as a percentage of the

average design flow of sewage must lie within the following Timits:

Hinimum Normatl Max imum

. Conventional 15 30 75

Step aeration 20 50 75

Contact stabilization 50 100 150

- Extended aeration 50 100 200

° Complete mix 20 50 75

(b) Return sludge pumps.

1. If motor driven return sludge pumps are used, the maximum return sludge capacity
must be met with the largest pump out of service. A positive head shall be provided

on pump suctions. Pumps shall alsc have at least 3-inch suction and discharge openings.
2. If air Tifts are used for returning sludge from each settling tank hopper, no
standby unit is required provided the design of the air 1ifts are such as to facilitate

their rapid and easy cleaning. Air 1ifts shall be at least 3 inches in diameter.

(¢) Return sludge piping. Suction and discharge piping shall be at least 4 inches in

diameter and must be designed to maintain a velocity of not Tess than 2 feet per second
when return sludge facilities are operating at normal return sludge rates. Suitable
devices for observing, sampling and controlling return activated sludge flow from each

.settling tank shall be provided.

4

(d) Maste sludge facilities. Waste sludge control facilities shall have a maximum

_ capacity of not less than 25 percent of the average rate of sewage flow and function
satisfactorily at rates of 0.5 pekcent of average sewage flow or a minimum pf 10 gallons
per minute, whichever is larger. Means for observing, measuring, sampling, and controlling
waste activated s]udge flow shall be provided. Waste sludge may be discharged to the
primary settling tank, concentration or thickening tank, sludge digestion tank, vacuum

filters, or any practical combination of these units.



46

NR 170.21 Biological Treatment: Fixed Film Contacters

Projects proposing to employ fixed film contacters as a means of treatment will be reviewed on

their merits. The department may approve such devices if adequate substantiating design

information is provided.

NR 110.22 Physical-Chemical Treatment

. Projects proposing to employ physicai-chemical processes as a means of treatment will be

reviewed on their merits. The department may approve such devices if adequate substantiating

design information is provided.

NR. 110.23 Disinfection

(n

General. Continuous year-round effluent disinfection shall be provided to reduce the

risk of a public health hazard. Chlorine is the most commonly used chemical. Use of ozone and

other chemcials or methods may be approved by the department in individual cases.

(2)

Forms of Chlorine. Liquid chlorine or caicium or sodium hypochlorite are approved forms

of chlorine. Selection of the form of chlorine must be based on waste flow rates, application

and demand rates, pH of waste, cost of eguipment and the chemical, availability and maintenance

problems.

(3)

Feed Equipment.

{a)  Type. Solution-feed vacuum-type chlorinators are required for large installations.
The use of positive displacement type hypochlorite feeders may be approved by the

department on a case-by-case basis.

(b) Capacity. Required chlorinator capacity will vary, depending on the uses and

points of application of the chlorine. For disinfection, the capacity must be adequate
to produce a concentration of residual chlorine in the plant effTuent of at least 0.5 mg/]
as measured by the Orthotolidine-arsenite test as specified 4n the Standard Methods for

the Examination of Water and Wastewater, 13th'Edition, 1971.

NOTE: Copies of the technical reference cited above are available for inspection at the
office of the department of natural resources, the secretary of state's office and the office
of tha revisor of statutes and may be obtained for personal use from the American Public

Health Association, 1015 Eighteenth Street, N.W., Washington, D.C., 20036.



(4)

47

Chlorine Supply.

(a) Cylinders. (Note: The department recommends use of 1-ton containers of chlorine

where the average daily chlorine consumption is over 150 pounds.)

(b) Tank cars. (Note: The department recommends that large installations use tank cars,

generally accompanied by gas evaporators as the source of chlorine supply:)

(c) Scales. Scales or other means of determining chlorine usage must be provided at all

plants using chlorine gas for disinfection. Scales shall be of corrosion-resistant material.

(Kote: At large plants, scales of the indicating and recording type are recommended.)

(d) Evaporators. Where manifolding of several cylinders will be required to evaporate

sufficient chlorine, gas evaporators shall be instailed.

(e) Leak detection and controls. A bottle of ammonium hydroxide solution shall be

available .for detecting chlorine leaks. (Nofe: The department recommends that caustic
soda solution reaction tanks be installed for absorbing the contents of leaking 1-ton
cylinders where such cylinders are in use. At large installations the department

recomnends that automatic gas detection and related alarm equipment be installed.) -

Piping and Connections.

(a) Only piping systems épecifica11y manufacured for chlorine service are approvable,

Piping must be well supported and protected against temperature extremes.,

(b) Due to the corrosiveness of wet chlorine, all Tines designed to handle dry chlorine

must be protected from the entrance of water or air containing water.

Housing.

-

(a) Separation. If gas chlorination equipment and chlorine cylinders are to be in a
building used for other purposes, a gas-tight partition shai] separate this room from

any other portion of the building. Doors to this room shall open only to the outside of
the building, aud shall be equipped with panic or emergenéy hardware. Such rooms shall be

at least 6" above ground level, and must permit easy access to all equipment. Storage area

~shall be separated from the feed area.



48

-(b) Inspection window. A clear glass, gas-tight window shall be installed in an exterior

door or interior wall of the chlorinator room to permit the chiorinator to be viewed

without entering the room.

(c) Temperature control. Chlorinator rooms shall be maintained at a temperature not

Tess than 60°F and not greater than 1409F. Cylinders shall be kept at essentially

room temperature.

(d) Ventilation. Forced, mechanical ventilation shall be instalted which will provide

one complete air change per minute., The entrance to the air exhaust duct from the room
"shall be near the fleor and the point of discharge shall he so Jocated as not to contaﬁinate
the air inlet to any buildings or inhabited areas. Air inlets shall be so located as to
provide cross ventilation and at such a temperature that will not adversely affect the
chlorination equipment. The vent hose from the chlorinator shall discharge to the outside